

Confirmation

Product: **Quantum QC-T460-XX-XXXX**
 Quantum QC-T470-90-XXXX

Regarding: **DIN EN 71-3:2013 + A3:2018 (Screening Test) 2009/48/EC**
 Migration of heavy metals
 DIN 53160, part 1 and 2 - Sweat and saliva resistance

The following materials were tested at the Bureau Veritas Hamburg / Schwerin on 26.04.2019 and meet the requirements of EN 71-3: 2013 and DIN 53160 parts 1 and 2

Report No	(25419) 128-430481/ (25419) 140-430770	QC-T460-10 BW01
	(25419) 128-430478/ (25419) 140-430767	QC-T460-10 BN00
	(25419) 128-430483/ (25419) 140-430769	QC-T460-30 BW01
	(25419) 128-430484/ (25419) 140-430765	QC-T460-30 BN00
	(25419) 128-430477/ (25419) 140-430771	QC-T470-90 BW01
	(25419) 130-430480/ (25419) 140-430768	QC-T470-90 BN00
	(25419) 130-430502/ (25419) 140-430750	N 100
	(25419) 130-430503/ (25419) 140-430749	N 110
	(25419) 130-430505/ (25419) 140-430745	N 111
	(25419) 128-430500/ (25419) 140-430751	Y 120
	(25419) 130-430497/ (25419) 140-430754	Y 122

(25419) 130-430498/ (25419) 140-430753	Y 123
(25419) 130-430496/ (25419) 140-430755	Y 126
(25419) 130-430499/ (25419) 140-430752	Y 127
(25419) 130-430495/ (25419) 140-430756	R 130
(25419) 130-430494/ (25419) 140-430757	R 135
(25419) 130-430491/ (25419) 140-430760	R 142
(25419) 130-430492/ (25419) 140-430758	R 144
(25419) 130-430488/ (25419) 140-430762	B 150
(25419) 130-430487/ (25419) 140-430763	B 154
(25419) 130-430485/ (25419) 140-430764	B 160
(25419) 130-430489/ (25419) 140-430761	G 180

Hilden 27.05.2019



Inge Münch
Wood Interior 2K solutions